



1500 Brigantine Drive  
Coquitlam, BC, V3K 7C1

Telephone: 604-520-3321  
Facsimile: 604-524-9186  
www.intertek.com

April 6, 2011

Letter Report No. 100332541COQ-001

Ph: 250-766-1333

Tuff Industries Inc.  
9570 Bottom Wood Lake Road  
Lake Country BC V4V 1S7

email: info@tuffindustriesinc.com

Dear Mr. Hughes,

**Subject: Project No. 100332541COQ-001 Findings Letter Report**

Intertek Testing Services NA Ltd. has conducting a test program on a PVC membrane product for Tuff Industries Inc. The program was carried out to determine if the material, identified as Econodek, would comply with the selected requirements of CAN/CGSB 37.54-95, *Polyvinyl Chloride Roofing and Waterproofing Membrane*, Section 7.3.12, Dimensional Change After Stress Relaxation (Without Loading) and 7.3.13 Dimensional Change After Stress Relaxation (With Loading). The sample was sent in and received at the Evaluation Center on April 1, 2011. Results of completed tests are summarized in the table below:

Table 1. Econodek Test Results			
Property	Test Result	Requirement	Pass/Fail
Dimensional Change, max. % Without loading	0.1	0.5	Pass
With loading			
▪ MD	-0.2	0.5	Pass
▪ CD	0.2	0.2	Pass

If there are any questions regarding the results contained in this report, or any of the other services offered by Intertek, please do not hesitate to contact the undersigned.

Please note this Letter Report does not represent authorization for the use of any Intertek certification marks.

Completed by: Aldin Chang  
Title: Technologist

Reviewed by: Baldeep Sandhu  
Title: Technologist

Signature:

Signature

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only the sample tested. This report by itself does not imply that the material, product or service is or has ever been under an Intertek certification program.

